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3.500 GHz 3.530 GHz 1.000 MHz 3.52444 GHz -46.73 dBm -6.73 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51023 GHz -46.44 dBm -6.44 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53374 GHz -47.47 dBm -22.47 dB 3.530 GHz 3,540 GHz 1.000 MHz 3.53645 GHz -47.41 dBm -22.41 dB
3.540 GHz 3.680 GHz 1,000 MHz 3.65252 GHz -43.05 dém -18.05 d& 3.540 GHz 3.680 GHz 1.000 MHz 3.66091 GHz -42.63 dém -17.63 dB
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3.700 GHz 3.701 GHz 100.000 kHz 3.70017 GHz -46.65 dBm -33.65 dB 3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz -18.95 dBm -5.95 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70104 GHz -40.72 d8m -27.72 d8 3.701 GHz 3,710 GHz 1.000 MHz 3.70116 GHz -27.39 dBm -14.30 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71001 GHz -42.81 dém -17.81 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71858 GHz -42.40 dém -17.40 de
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3.710 GHz 3.720 GHz 1,000 MHz 3.71070 GHz -42.68 dém -17.68 de
3.720 GHz 3,750 GHz 1,000 MHz 3.73257 GHz -45.95 dBm -5.95 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.51123 GHz -46.10 dBm -6.10 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51152 GHz -46.43 dBm -6.43 dB
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3.700 GHz 3.701 GHz 200.000 kHz 3.70008 GHz -47.65 dBm -34.65 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70001 GHz -20.86 dBm -7.86 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70530 GHz -40.55 d8m -27.55 di 3.701 GHz 3,710 GHz 1.000 MHz 3.70110 GHz -27.65 dBm -14.65 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71132 GHz -42,92 dém -17.22 dB 3.710 GHz 3,720 GHz 1,000 MHz 3.71833 GHz -42.73 dBém -17.72 db
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3.500 GHz 3.530 GHz 1,000 MHz 3.51590 GHz -45.97 dBm -5.97 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52372 GHz -45.96 dBm -5.96 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53762 GHz -46.70 dBm -21.70 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -46.65 dBm -21.65 dB
3.540 GHz 3.607 GHz 1,000 MHz 3.60517 GHz -40.82 dém -15.82 d& 3.540 GHz 3.607 GHz 1.000 MHz 3.59304 GHz -41.29 dém -16.29 dB
3.607 GHz 3.617 GHz 1,000 MHz 3.61574 GHz -26.53 dém -13.53 dB 3.607 GHz 3.617 GHz 1.000 MHz 3.61211 GHz -38.95 dBm -25.95 dB
3.617 GHz 3.618 GHz 200.000 kHz 3.61747 GHz -18.16 dBm -5.16 dB 3.617 GHz 3.618 GHz 200.000 kHz 361733 GHz -44.61 dBm -31.61 dB
3.618 GHz 3.633 GHz 100.000 kHz 3.61830 GHz 18.57 dém -11.43 d& 3.618 GHz 3.633 GHz 100.000 kHz 3.63168 GHz 18.39 dBm -11.61 dB
3.633 GHz 3.634 GHz 200.000 kHz 3.63257 GHz -44.26 dBm -31.26 dB 3.633 GHz 3.634 GHz 200.000 kHz 3.63255 GHz -19.81 dBm -6.81 dB
3.634 GHz 3.643 GHz 1,000 MHz 3.63363 GHz -37.34 dém -24.34 dB 3.634 GHz 3.643 GHz 1.000 MHz 3.63358 GHz =-20.40 dBm -7.40 dB
3.643 GHz 3.720 GHz 1,000 MHz 3.64478 GHz -30.38 dém -14.38 d& 3.643 GHz 3,720 GHz 1,000 MHz 3.67033 GHz -40.83 dBm -15.83 db
3.720 GHz 3.750 GHz 1.000 MHz 3.73392 GHz -45.73 dBm -5.73 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.74384 GHz -45.70 dBm -5.70 dB
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3.720 GHz 3,750 GHz 1,000 MHz 3,72835 GHz -46.50 dBm -6.60 dB
w— ]
L ]l J [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS

Page Number 1 A34 of A219



SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48 / 15MHz

16QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax

p by pec ] o
Ref Level 28.72 dam  Offset 8.72 d@ Mode Auto Sweep Ref Level 28.72 dom  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr ®1 AvgPwr
Limit §heck PABS Limit Gheck PARS
20 dpf{g FPURIOUS _JINE_ABS | PASE 20 dBf{g _$PURTOUS _[INE_ABS PARS
10.dB 10 dBm
0 dem 0 dem
-10 dB -10de
20 dBm -20 dBm
; [ I_| 30d8 [ " \_\
30 B | 30de ! |
SPURIOUS_LINE_ABS }'\ | SPURIOUS_LINE_ABS l ) ‘
e ] I o MMV | NN
50 dB -60 d
Start 3.5 GHz 40010 pts Stop 3.75 GHz Start 3.5 GHz 40010 pts Stop 3.75 GHz
Epurinus Emissions Epuriuus Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52326 GHz -45.91 dBm -5.91 d8 3.500 GHz 3.530 GHz 1.000 MHz 3.51371 GHz -46.44 dBm -6.44 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53940 GHz -46.52 dBm -21.52 di 3.530 GHz 3,540 GHz 1.000 MHz 3.53734 GHz -47.21 dBm -22.21 dB
3.540 GHz 3.675 GHz 1,000 MHz 3.67272 GHz -41.50 dém -16.50 d& 3.540 GHz 3.675 GHz 1.000 MHz 3.67282 GHz -42.38 dém -17.38 dB
3.675 GHz 3.684 GHz 1.000 MHz 3.68400 GHz -20.47 d8m -7.47 dB 3.675 GHz 3.684 GHz 1.000 MHz 3.68380 GHz -40.12 dBm -27.12 dB
3.684 GHz 3.685 GHz 200.000 kHz 3,68498 GHz -18.35 dém -5.35 d8 3.684 GHz 3,685 GHz 200.000 kHz 3.68477 GHz -45.66 dBm -32.66 dB
3.685 GHz 3.700 GHz 100.000 kHz 3.68581 GHz 18.20 dém -11.80 d& 3.685 GHz 3.700 GHz 100.000 kHz 3.69912 GHz 16.98 dBm -13.02 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70003 GHz -44.17 dBm -31.17 d8 3.700 GHz 3.701 GHz 200.000 kHz 3.70001 GHz -20.11 dBm -7.11 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70104 GHz -36.73 dém -23.73 dB 3.701 GHz 3,710 GHz 1.000 MHz 3.70147 GHz -24.88 dBm -11.88 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71228 GHz -40.20 dém -15.20 de 3.710 GHz 3,720 GHz 1.000 MHz 371838 GHz -42.29 dBém -17.29 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72410 GHz -41.83 dBm -1.83 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73751 GHz -41.59 dBm -1.59 dB
" w ]
L ]l J [ L JU ] -
Date 6 . JAN Date: 6.JA 13:

Highest Channel / FullRB

N/A

P =
Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit fheck PAES
20 dBfe _$PURTOUS_[TNE_ABS_| PABS
10 dB
0 dBm e
-10 dB — —/
20 dém
S0ds | M
SPURIOUS_LINE_ABS, f\. |
ot — "
STraem
-60 dB
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52150 GHz -46.56 dBm -6.66 dB
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3.540 GHz 3.675 GHz 1,000 MHz 3.67492 GHz -40.44 dém -15.44 d&
3.675 GHz 3,684 GHz 1,000 MHz 3.68395 GHz -29.59 dBm -16.6% dB
3.684 GHz 3,685 GHz 200.000 kHz 3.68499 GHz -33.24 dBm -20.24 dB
3.685 GHz 3,700 GHz 100.000 kHz 3.60207 GHz -0.50 dem -30.50 de
3.700 GHz 3,701 GHz 200.000 kHz 3.70009 GHz -33.05 dBm -20.05 dB
3.701 GHz 3,710 GHz 1,000 MHz 3.70167 GHz -28.53 dBm -15.53 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71007 GHz -38.16 dém -12.16 de
3.720 GHz 3,750 GHz 1,000 MHz 3.72536 GHz -45.00 dBm -5.00 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.51212 GHz -43.23 dBm -3.23 d8 3.500 GHz 3.530 GHz 1.000 MHz 3.52552 GHz -42.92 dBm -2.92 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53752 GHz -42.02 dBm -17.02 d& 3.530 GHz 3,540 GHz 1.000 MHz 3.53771 GHz -42.94 dBm -17.94 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54894 GHz -29.53 dém -16.53 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54896 GHz -40.08 dém -27.08 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54999 GHz -19.61 d8m -6.61 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54977 GHz -45.66 dBm -32.66 dB
3.550 GHz 3.565 GHz 100.000 kHz 3,55080 GHz 16.46 dBm -13.54 d8 3.550 GHz 3,565 GHz 100.000 kHz 3.56415 GHz 16.76 dBm -13.24 dB
3.565 GHz 3.566 GHz 200.000 kHz 3.56515 GHz -46.15 dém -33.15 d& 3.565 GHz 3.566 GHz 200.000 kHz 3.56500 GHz -21.62 dBm -8.62 dB
3.566 GHz 3.575 GHz 1.000 MHz 3.56645 GHz -40.48 dBm -27.48 dB 3.566 GHz 3.575 GHz 1.000 MHz 3.56600 GHz -29.56 dBm -16.56 dB
3.575 GHz 3.710 GHz 1.000 MHz 3,57763 GHz -41.62 dBm -16.62 dB 3.575 GHz 3,710 GHz 1.000 MHz 3.60231 GHz -42.38 dBm -17.38 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71067 GHz -45.96 deém -20.96 dB 3.710 GHz 3,720 GHz 1,000 MHz 3.71906 GHz -45.90 dBm -20.90 db
3.720 GHz 3.750 GHz 1.000 MHz 3.74780 GHz -45.47 dBm -5.47 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73563 GHz -46.01 dBm -6.01 dB
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3.565 GHz 3,566 GHz 200.000 kHz 3.56500 GHz -32,50 dém -19.59 de
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.50439 GHz -45.94 dBm -5.94 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52081 GHz -46.32 dBm -6.32 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53970 GHz -46.74 dBm -21.74 d& 3.530 GHz 3.540 GHz 1.000 MHz 3.53576 GHz -47.27 dBm -22.27 dB
3.540 GHz 3.607 GHz 1,000 MHz 3.60504 GHz -42.46 dém -17.46 d& 3.540 GHz 3.607 GHz 1.000 MHz 3.60497 GHz -41.62 dém -16.62 dB
3.607 GHz 3.617 GHz 1,000 MHz 3.61648 GHz -27.81 dBém -14.81 dB 3.607 GHz 3.617 GHz 1.000 MHz 3.61633 GHz -40.16 dBm -27.16 dB
3.617 GHz 3.618 GHz 200.000 kHz 3.61749 GHz -21.10 dém -8.10 dB 3.617 GHz 3.618 GHz 200.000 kHz 3.61673 GHz -46.06 dBm -33.06 dB
3.618 GHz 3.633 GHz 100.000 kHz 3.61835 GHz 17.36 dém -12.64 d& 3.618 GHz 3.633 GHz 100.000 kHz 3.63165 GHz 17.70 dBm -12.30 dB
3.633 GHz 3.634 GHz 200.000 kHz 3.63261 GHz -45.70 dBm -32.70 dB 3.633 GHz 3.634 GHz 200.000 kHz 3.63251 GHz -19.92 dBm -6.92 dB
3.634 GHz 3.643 GHz 1,000 MHz 3.63367 GHz -39.79 dém -26.79 dB 3.634 GHz 3.643 GHz 1.000 MHz 3.63366 GHz -27.99 dBm -14.99 dB
3.643 GHz 3.720 GHz 1,000 MHz 3.64494 GHz -40.92 dém -15.92 de 3.643 GHz 3,720 GHz 1.000 MHz 3.67010 GHz -41.49 dém -16.40 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73050 GHz -45.63 dBm -5.63 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73566 GHz -46.33 dBbm -6.33 dB
- - ]
L ]l J [ L JU ] -
Date: 6.JAN. 12:56:57 Date: 6.JA

Middle Channel / Full

N/A

P =
Ref Level 23.72 d8m  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
 Fruy
10 dkife_$PURIOUS }INE ABS PASS
0 dBm
-10 dém ‘ !
20 dB 1 l ‘
[ |
30 dBm——]
SPURIOUS_LINE_ABS_ ﬂ r\
‘\W
“ET e
-50 dB
-70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.51000 GHz -46.39 dBm -6.39 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53974 GHz -47.38 dBm -22.38 dB
3.540 GHz 3,607 GHz 1,000 MHz 3.60747 GHz -38.01 dém -12.01 de
3.607 GHz 3,617 GHz 1,000 MHz 3.61584 GHz -30.09 dBm -17.05 d&
3.617 GHz 3,618 GHz 200.000 kHz 3.61724 GHz -34.14 dBm -21.14 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52360 GHz -46.55 dBm -6.55 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51543 GHz -46.62 dBm -6.62 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53953 GHz -46.91 dBm -21.01 d& 3.530 GHz 3,540 GHz 1.000 MHz 3.53856 GHz -47.23 dBm -22.23 dB
3.540 GHz 3.675 GHz 1,000 MHz 3.67276 GHz -42.39 dém -17.39 d& 3.540 GHz 3.675 GHz 1.000 MHz 3.66064 GHz -42.92 dém -17.92 dB
3.675 GHz 3.684 GHz 1.000 MHz 3.68394 GHz -28.49 d8m -15.45 dB 3.675 GHz 3.684 GHz 1.000 MHz 3.68380 GHz -40.34 dBm -27.34 dB
3.684 GHz 3.685 GHz 200.000 kHz 3,68499 GHz -18.33 dém -5.33d8 3.684 GHz 3,685 GHz 200.000 kHz 3.68471 GHz -46.08 dBm -33.08 dB
3.685 GHz 3.700 GHz 100.000 kHz 3.68581 GHz 17.13 dém -12.87 d& 3.685 GHz 3.700 GHz 100.000 kHz 3.69917 GHz 16.81 dBm -13.19 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70021 GHz -45.49 dBm -32.49 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70003 GHz -20.84 dBm -7.84 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70112 GHz -30.70 d8m -26.79 dB 3.701 GHz 3,710 GHz 1.000 MHz 3.70110 GHz -28.21 dBm -15.21 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71249 GHz -38.91 dém -12.91 de 3.710 GHz 3,720 GHz 1.000 MHz 3.71839 GHz -42.72 dBém -17.72 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72439 GHz -41.58 dBm -1.58 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73765 GHz -41.49 dBm -1.43 dB
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3.675 GHz 3,684 GHz 1,000 MHz 3.68384 GHz -31.567 dBm -18.67 dB
3.684 GHz 3,685 GHz 200.000 kHz 3.68500 GHz -35.92 dBm -22.92 dB
3.685 GHz 3,700 GHz 100.000 kHz 3.60206 GHz -1.75 dém -31.75 de
3.700 GHz 3,701 GHz 200.000 kHz 3.70011 GHz -34.72 dBm -21.72 dB
3.701 GHz 3,710 GHz 1,000 MHz 3.70110 GHz -29.47 dBm -16.47 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71014 GHz -30.97 dém -14.97 d&
3.720 GHz 3,750 GHz 1,000 MHz 3.72011 GHz -45.35 dBm -5.35 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.51283 GHz -41.39 dBm -1.35 d8 3.500 GHz 3.530 GHz 1.000 MHz 3.52099 GHz -44.94 dBm -4.94 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53198 GHz -42.08 dBm -17.08 d8 3.530 GHz 3,540 GHz 1.000 MHz 3.53016 GHz -40.56 dBm -15.56 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54880 GHz -24.24 dém -11.24 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54880 GHz -38.82 dém -25.82 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54989 GHz -24.03 d8m -11.03 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54969 GHz -40.54 dBm -27.54 dB
3.550 GHz 3.570 GHz 100.000 kHz 3,55111 GHz 19.05 dBm -10.95 d& 3.550 GHz 3,570 GHz 100.000 kHz 3.56890 GHz 19.15 dBm -10.85 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57027 GHz -40.80 dém -27.80 d& 3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -22.39 dém -9.39 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57106 GHz -38.29 dBm -25.29 d8 3.571 GHz 3.580 GHz 1.000 MHz 3.57111 GHz -22.18 dBm -9.18 dB
3.580 GHz 3.710 GHz 1.000 MHz 3,58666 GHz -36.12 dBm -11.12 d& 3.580 GHz 3,710 GHz 1.000 MHz 3.60710 GHz -30.77 dBm -14.77 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71815 GHz -45.57 deém -20.57 dB 3.710 GHz 3,720 GHz 1.000 MHz 3.71836 GHz -45.83 dBém -20.83 db
3.720 GHz 3.750 GHz 1.000 MHz 3.74205 GHz -45.59 dBm -5.55 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73537 GHz -45.72 dBm -5.72 dB
" w ]
L ]l J L JU ] 1 -

Lowest Channel / FullRB

N/A

13:46:36

P =
Ref Level 28.72 dam  Offset 8.72 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit §heck PaBS
20 dBfe _$PURTOUS_[TNE_ABE_| PABS
10.dB
0 dem e
o i I
20 dBm 1
30 dB T !
SPURIOUS_LINE, ABS [}
N
50 dB
Start 3.5 GHz 20010 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52845 GHz -43.54 dBm -3.54 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53996 GHz -34.23 dBm -9.23 d8
3.540 GHz 3,549 GHz 1,000 MHz 3.54898 GHz -27.49 dém -14.49 dg
3.549 GHz 3.550 GHz 200.000 kHz 3.54965 GHz -34.28 dBm -21.28 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.51269 GHz -42.90 dBm -2.90 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52099 GHz -44.83 dBm -4.83 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53175 GHz -42.72 dBm -17.72 d8 3.530 GHz 3,540 GHz 1.000 MHz 3.53299 GHz -41.66 dBm -16.66 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54896 GHz -29.79 dém -16.79 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54893 GHz -40.45 dém -27.45 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54998 GHz -28.08 dém -15.08 d8 3.549 GHz 3.550 GHz 200.000 kHz 3.54970 GHz -42.60 dBm -29.60 dB
3.550 GHz 3.570 GHz 100.000 kHz 3,55100 GHz 16.68 dBm -13.32 d8 3.550 GHz 3,570 GHz 100.000 kHz 3.56887 GHz 16.57 dBm -13.43 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57026 GHz -42.50 dém -29.50 d& 3.570 GHz 3.571 GHz 200.000 kHz 3.57003 GHz -28.32 dém -15.32 dB
3.571 GHz 3.580 GHz 1.000 MHz 3.57124 GHz -39.91 dém -26.91 d& 3.571 GHz 3.580 GHz 1.000 MHz 3.57101 GHz -27.23 dBm -14.23 dB
3.580 GHz 3.710 GHz 1.000 MHz 3,58579 GHz -36.31 dém -11.31 d8 3.580 GHz 3,710 GHz 1.000 MHz 3.60732 GHz -41.93 dBm -16.93 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71257 GHz -45.66 dém -20.66 dB 3.710 GHz 3,720 GHz 1,000 MHz 3.71836 GHz -46.06 dBém -21.06 db
3.720 GHz 3.750 GHz 1.000 MHz 3.74022 GHz -45.97 dBm -5.97 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73160 GHz -46.06 dBm -6.06 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52836 GHz -44.47 dBm -4.47 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53994 GHz -35.91 dém -10.81 dB
3.540 GHz 3,549 GHz 1,000 MHz 3,54853 GHz -29.94 dém -16.84 d&
3.549 GHz 3,550 GHz 200.000 kHz 3.54929 GHz -35.63 dBm -22.63 dB
3.550 GHz 3,570 GHz 100.000 kHz 3.55932 GHz -2.63 dBm -32.63 dB
3.570 GHz 3,571 GHz 200.000 kHz 3.57038 GHz -34.60 dém -21.60 de
3.571 GHz 3,580 GHz 1,000 MHz 3.57108 GHz -28.19 dBm -15.15 dB
3.580 GHz 3,710 GHz 1,000 MHz 3.58010 GHz -35.97 dém -10.87 d&
3.710 GHz 3.720 GHz 1,000 MHz 3.71144 GHz -46.79 dém -21.79 de
3.720 GHz 3,750 GHz 1,000 MHz 3.72079 GHz -46.52 dBm -6.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2N2804B

LTE Band 48 / 20MHz

64QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52560 GHz -46.05 dBm -6.05 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52814 GHz -45.91 dBm -5.91 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53065 GHz -46.65 dBm -21.65 di 3.530 GHz 3,540 GHz 1.000 MHz 3.53253 GHz -46.62 dBm -21.62 dB
3.540 GHz 3.605 GHz 1,000 MHz 3.57799 GHz -41.60 d&m -16.60 d& 3.540 GHz 3.605 GHz 1.000 MHz 3.59807 GHz -41.71 dém -16.71 db
3.6085 GHz 3.614 GHz 1.000 MHz 3.61392 GHz -28.79 dém -15.79 d8 3.605 GHz 3.614 GHz 1.000 MHz 3.61391 GHz -40.20 dBm -27.20 dB
3.614 GHz 3.615 GHz 200.000 kHz 3,61498 GHz -26.50 dBm -13.50 d8 3.614 GHz 3,615 GHz 200.000 kHz 3.61470 GHz -41.56 dBm -28.56 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.61606 GHz 18.14 dém -11.86 d& 3.615 GHz 3.635 GHz 100.000 kHz 3.63390 GHz 17.48 dBm -12.52 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63529 GHz -40.85 dBm -27.85 d8 3.635 GHz 3.636 GHz 200.000 kHz 3.63500 GHz -27.35 dBm -14.35 dB
3.636 GHz 3.645 GHz 1.000 MHz 3.63603 GHz -30.52 dém -26.52 di 3.636 GHz 3,645 GHz 1.000 MHz 3.63602 GHz -28.63 dBm -15.63 dB
3.645 GHz 3.720 GHz 1,000 MHz 3.65196 GHz -35.12 dém -10.12 dB 3.645 GHz 3,720 GHz 1,000 MHz 3.67228 GHz -41.47 dBém -16.47 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73831 GHz -45.76 dBm -5.76 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.74952 GHz -45.76 dBm -5.76 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.51209 GHz -46.53 dBm -6.53 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53788 GHz -47.18 dém -22.18 dB
3.540 GHz 3,605 GHz 1,000 MHz 3.60475 GHz -37.09 dém -12.09 de
3.605 GHz 3.614 GHz 1.000 MHz 3.61395 GHz -29.63 dBm -16.63 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61425 GHz -35.36 dém -22.36 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.62422 GHz -1.83 deém -31.83 de
3.635 GHz 3.636 GHz 200.000 kHz 3.63510 GHz -34.53 dBm -21.53 dB
3.636 GHz 3.645 GHz 1,000 MHz 3.63619 GHz -28.96 dBm -15.06 dB
3.645 GHz 3.720 GHz 1,000 MHz 3.64501 GHz -36.11 dém -11.11 de
3.720 GHz 3.750 GHz 1.000 MHz 3.73509 GHz -46.76 dBm -6.76 dB
" ]
L ]l J )
Date

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS

Page Number 1 A46 of A219
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FCC RF Test Report

Report No. : FG2N2804B

LTE Band 48 / 20MHz

64QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax
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Ref Level 28.72 dam  Offset 8.72 d@ Mode Auto Sweep Ref Level 28.72 dom  Offset 8.72 dB Mode Auto Sweep
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Epurinus Emissions Epuriuus Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Range Up RBW | Frequency Power Abs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52748 GHz -46.11 dBm -6.11 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.50024 GHz -46.07 dBm -6.07 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53263 GHz -46.76 dBm -21.76 d& 3.530 GHz 3,540 GHz 1.000 MHz 3.53890 GHz -46.52 dBm -21.52 dB
3.540 GHz 3.670 GHz 1,000 MHz 3.64272 GHz -41.97 dém -16.97 d& 3.540 GHz 3.670 GHz 1.000 MHz 3.66037 GHz -42.02 dém -17.02 dB
3.670 GHz 3.679 GHz 1.000 MHz 3.67898 GHz -29.22 dBm -16.22 dB 3.670 GHz 3.679 GHz 1.000 MHz 3.67894 GHz -40.74 dBm -27.74 dB
3.679 GHz 3.680 GHz 200.000 kHz 3,67998 GHz -26.68 dBm -13.68 d8 3.670 GHz 3,680 GHz 200.000 kHz 3.67971 GHz -42.12 dBm -29.12 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.68107 GHz 16.96 dém -13.04 d& 3.680 GHz 3.700 GHz 100.000 kHz 3.69895 GHz 17.09 dBm -12.91 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70031 GHz -41.53 dBm -28.53 d8 3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -27.86 dBm -14.86 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70105 GHz -40.20 d8m -27.20 d& 3.701 GHz 3,710 GHz 1.000 MHz 3.70106 GHz -28.19 dBm -15.10 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71665 GHz -35.05 dém -10.05 dB 3.710 GHz 3,720 GHz 1,000 MHz 3.71811 GHz -42.20 dBém -17.20 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72001 GHz -43.48 dBm -3.48 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73737 GHz -41.56 dBm -1.56 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.50441 GHz -46.53 dBm -6.53 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53207 GHz -47.16 dBm -22.16 dB
3.540 GHz 3,670 GHz 1,000 MHz 3.66998 GHz -40.25 dém -15.25 d&
3.670 GHz 3.679 GHz 1.000 MHz 3.67893 GHz -33.31 dBm -20.31 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67999 GHz -38.66 dBm -25.56 dB
3.680 GHz 3,700 GHz 100.000 kHz 3.60077 GHz -2.30 dém -32.30 de
3.700 GHz 3.701 GHz 200.000 kHz 3.70007 GHz -36.24 dBm -23.24 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70117 GHz -30.90 dém -17.00 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71017 GHz -37.61 dém -12.61 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.72008 GHz -44.32 dBm -4.32 dB
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FCC RF Test Report

Report No. : FG2N28
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Range low | RangeUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -54.55 dBm -14.55 dB 30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -54.56 dBm ~14.56 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.52487 GHz -52.17 dém -13.17 dB 1,000 GHz 2.000 GHz 1.000 MHz 2.51437 GHz -53.26 dBm -12.26 db
3.000 GHz 3.500 GHz 1.000 MHz 3.49713 GHz -45.59 dBm -9.59 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -45.18 dBm -9.18 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.77159 GHz -47.68 dBm -7.68 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.76137 GHz -48.14 dBm -8.14 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99675 GHz -50.77 dém -10.77 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.99575 GHz -50.55 dBm -10.55 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.99513 GHz -47.30 dBm -7.30 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.66952 GHz -47.44 dBm -7.44 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79026 GHz -47.40 dBm -7.40 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.79926 GHz -47.38 dBm -7.38 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.52228 GHz -45.90 dBm -5.90 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.55328 GHz -45.97 dBm -5.97 dB
1.2023
Highest Channel
Spectrum ':31
Ref Level 0,00 dém Offset 8,72 dB& Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
-10 ddne—$RURIOUS JINE ABS | naks
-20 dBm
-30 dBm
andn
| SPURIOUS_LINE_ABS_
P | sl
-50 deém W.;L — T PETI TPU e ~a
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -54.34 dBm -14.34 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,50287 GHz -£3.12 dBm -13.12 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.49463 GHz -49.78 dém -9.78 de
3.750 GHz 7.000 GHz 1.000 MHz 3.76787 GHz -48.39 dBm -8.39 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,99825 GHz -50.67 dBm -10.67 dB
14.000 GHz 22.000 GHz 1.000 MHz 16.01562 GHz -47.28 dBm -7.28 dB
22,000 GHz 30.000 GHz 1.000 MHz 2977776 GHz -47.23 dBm -7.23 de
30,000 GHz 38,000 GHz 1,000 MHz 37.50728 GHz -45.97 dBm -5,97 de
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FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48 / 10MHz

QPSK / 1RBO
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im [ spec o
Ref Level 0.00 dém  Offset 8.72 dB Mode Auto Sweep Ref Level 0.00 dbm  Offset 8.72 dB Mode Auto Sweep
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Range low | RangeUp | RBW | Frequency | Power Abs AL Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 630.85707 MHz -54.33 dBm -14.33 dB 30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -54.53 dBm ~14.53 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.51437 GHz -52.09 dém -13.09 dB 1,000 GHz 2.000 GHz 1.000 MHz 2.96276 GHz -53.06 dBm -12.06 db
3.000 GHz 3.500 GHz 1.000 MHz 3.49463 GHz -45.70 d&ém -5.70 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.49468 GHz -48.97 dBm -8.57 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.78923 GHz -48.17 dBm -8.17 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.75905 GHz -48.12 dBm -8.12 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.65835 GHz -50.79 dBm -10.70 de 7.000 GHz 14.000 GHz 1.000 MHz 13,09825 GHz -50.57 dBm -10.57 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.02584 GHz -47.37 dBm -7.37 dB 14.000 GHz 22.000 GHz 1.000 MHz 16.00062 GHz -47.35 dBm -7.35 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79576 GHz -47.29 dBm -7.29 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.80226 GHz -47.46 dBm -7.46 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.50828 GHz -45.78 dBm -5.78 dB 30.000 GHz 38.000 GHz 1.000 MHz 36.74733 GHz -45.98 dBm -5.98 dB
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30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -54.42 dBm -14.42 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,51137 GHz -£3.12 dBm -13.12 dB
3.000 GHz 3,500 GHz 1,000 MHz 3,49088 GHz -49.40 dBm -9.40 de
3.750 GHz 7.000 GHz 1.000 MHz 3.78180 GHz -48.29 dBm -8.29 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,98925 GHz -50.69 dBm -10.69 dB
14.000 GHz 22.000 GHz 1.000 MHz 17 66402 GHz -47.27 dBm -7.27 dB
22,000 GHz 30.000 GHz 1.000 MHz 20,80276 GHz -47.39 dBm -7.39 de
30,000 GHz 38,000 GHz 1,000 MHz 37.51728 GHz -45.75 dBm -5.75 de
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Report No.

FG2N2804B

LTE Band 48 / 15MHz
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Range low | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 914,44028 MHz -54.43 dBm -14.43 dB 30.000 MHz 1.000 GHz 1.000 MHz 630.37231 MHz -54.62 dBm ~14.62 db
1.000 GHz 2.000 GHz 1.000 MHz 2,49338 GHz -52.86 dBm -12.86 de 1,000 GHz 2.000 GHz 1.000 MHz 2.61485 GHz -53.22 dBm -12.22 db
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -45.69 dBém -5.69 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47539 GHz -49.42 dBm -9.42 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.76880 GHz -47.99 dBm -7.59 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.75441 GHz -48.09 dBm -8.09 dB
7.000 GHz 14.000 GHz 1.000 MHz 1272584 GHz -50.64 dBm -10.64 dB 7.000 GHz 14.000 GHz 1.000 MHz 13,09925 GHz -50.64 dBm -10.64 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.97263 GHz -47.35 dBm -7.35 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.66902 GHz -47.35 dBm -7.35 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79526 GHz -47.50 dBm -7.50 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.79376 GHz -47.27 dBm -7.27 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.54328 GHz -45.77 dBm -5.77 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.49928 GHz -45.87 dBm -5.87 dB
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30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -54.45 dBm -14.45 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,96126 GHz -£3.22 dBm -13.22 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.47514 GHz -49.57 dBém -9.57 de
3.750 GHz 7.000 GHz 1.000 MHz 3.75580 GHz -48.32 dBm -8.32 dB
7.000 GHz 14.000 GHz 1.000 MHz 1397125 GHz -50.63 dBm -10.63 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.03294 GHz -47.46 dBm -7.46 dB
22,000 GHz 30.000 GHz 1.000 MHz 20,76476 GHz -47.37 dBm -7.37 de
30,000 GHz 38,000 GHz 1,000 MHz 3752978 GHz -45.70 dBm -5.70 de
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SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS Limit ¢heck PABS
10 dBTE— bR RO AR o _10 GBS ABS na
20 dam -20 dBm
-30 dém -30 dBm
P
SPURIOUS_LINE_ABS_ OUS_LINE_ABS_
e B [y " | POy " A pppreord
i e’ (i ——— Ao "
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 923,16592 MHz -54.57 dBm -14.57 dB 30.000 MHz 1.000 GHz 1.000 MHz 929.46777 MHz -54.48 dBm
1.000 GHz 2.000 GHz 1.000 MHz 2.47788 GHz -52.98 dém -12.9¢ db 1,000 GHz 2.000 GHz 1.000 MHz 2.94176 GHz -52.93 dBm
3.000 GHz 3.500 GHz 1.000 MHz 3.49838 GHz -45.54 dBm -9.54 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -49.57 dBm
3.750 GHz 7.000 GHz 1.000 MHz 3.77623 GHz -48.28 dBm -8.28 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.75812 GHz -48.02 dBm
7.000 GHz 14.000 GHz 1.000 MHz 1309475 GHz -50.60 dBm -10.60 dB 7.000 GHz 14.000 GHz 1.000 MHz 13,99725 GHz -50.57 dBm -10.57 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.69152 GHz -47.37 dBém -7.37 dB 14.000 GHz 22.000 GHz 1.000 MHz 15.99013 GHz -47.34 dBm -7.34 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79776 GHz -47.47 dBm -7.47 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.79726 GHz -47.42 dBm -7.42 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.13980 GHz -45.84 dBm -5.84 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.13130 GHz -45.97 dBm -5.97 dB
i J I J [
Highest Channel
Spectrum "f
Ref Level 0.00 dem Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBTP—RUREGUE e AR na
-20 dBm
-30 dBm
4 dn
SPURIOUS_LINE_ABS.
50 dBm— ot A s e S S A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 984.73013 MHz -54.37 dBm -14.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.55736 GHz -53.27 dBm -13.27 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49638 GHz -49.44 dBm -9.44 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.78783 GHz -47.87 dBm -7.87 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.66735 GHz -50.74 dBm -10.74 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.66852 GHz -47.33 dBm -7.23 de
22.000 GHz 30,000 GHz 1.000 MHz 20.78976 GHz -47.41 dBm -7.41 dB
30.000 GHz 38,000 GHz 1.000 MHz 37.55328 GHz -45.87 dBm -5.87 dB
Il J
Date: 6.JAN.2023 16:24:35
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samronis.  FCC RF Test Report Report No. : FG2N2804B
Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0021
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0006
20 Minimum Voltage 0.0022

Note:

1. Normal Voltage =24 V. ; Minimum Voltage =20V. ; Maximum Voltage =28 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG2N2804B
LTE Band 48 UL MIMO — Ant 0 + Ant 2
EIRP PSD Density
LTE Band 48 UL MIMO-Ant 0+ Ant 2
BW [MHz] | Modulation RB Size RB Offset Ch.l_/ol\:/\; eq. Cm I/dlglzq. Ch.l-}l?:rr]eq. EIFf_TmITtSD
Channel 55340 55990 56640 37
Frequency (MHz) 3560 3625 3690 dBm/MHz
20 QPSK 1 0 28.56 28.37 28.71 pass
20 QPSK 1 99 28.78 28.27 29.38 pass
20 QPSK 100 0 17.18 16.51 16.49 pass
20 16QAM 1 0 27.93 27.98 28.13 pass
20 16QAM 1 99 28.41 27.74 28.12 pass
20 16QAM 100 0 16.61 15.94 15.90 pass
20 64QAM 1 0 27.61 27.58 27.24 pass
20 64QAM 1 99 28.02 27.36 27.20 pass
20 64QAM 100 0 16.15 15.50 15.00 pass
Channel 55315 55990 56665 37
Frequency (MHz) 3557.5 3625 3692.5 dBm/MHz
15 QPSK 1 0 28.39 28.29 28.70 pass
15 QPSK 1 74 28.71 28.25 28.47 pass
15 QPSK 75 0 17.96 17.57 17.97 pass
15 16QAM 1 0 28.16 27.80 28.04 pass
15 16QAM 1 74 28.23 27.96 28.22 pass
15 16QAM 75 0 17.56 17.09 17.59 pass
15 64QAM 1 0 27.49 27.34 27.82 pass
15 64QAM 1 74 27.87 27.31 27.53 pass
15 64QAM 75 0 16.56 16.01 16.52 pass
Channel 55290 55990 56690 37
Frequency (MHz) 3555 3625 3695 dBm/MHz
10 QPSK 1 0 28.63 28.37 28.70 pass
10 QPSK 1 49 28.75 28.47 28.48 pass
10 QPSK 50 0 19.66 19.47 19.73 pass
10 16QAM 1 0 28.18 28.15 28.16 pass
10 16QAM 1 49 28.27 27.96 28.32 pass
10 16QAM 50 0 19.21 18.82 19.29 pass
10 64QAM 1 0 27.57 27.42 27.70 pass
10 64QAM 1 49 27.72 27.47 27.67 pass
10 64QAM 50 0 18.15 17.91 18.42 pass
Channel 55265 55990 56715 37
Frequency (MHz) 3552.5 3625 3697.5 dBm/MHz
5 QPSK 1 0 27.69 27.58 27.82 pass
5 QPSK 1 24 28.02 27.82 27.78 pass
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samronis.  FCC RF Test Report Report No. : FG2N2804B

5 QPSK 25 0 22.26 22.14 22.17 pass

5 16QAM 1 0 27.97 27.49 27.79 pass

5 16QAM 1 24 28.09 27.79 27.81 pass

5 16QAM 25 0 22.27 22.16 22.32 pass

5 64QAM 1 0 27.90 27.92 28.16 pass

5 64QAM 1 24 28.22 27.70 27.91 pass

5 64QAM 25 0 21.33 21.16 21.48 pass
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG2N2804B

LTE Band 48 UL MIMO — Ant O

Peak-to-Average Ratio

Mode

LTE Band 48 / 20MHz

Mod.

QPSK

| 160am

64QAM

N/A

Limit: 13dB

RB Size

Full RB

Result

Middle CH

5.74

6.52 7.01

PASS

LTE Band 48 / 20MHz / Full RB / Middle Channel

QPSK

16QAM

Spectrum

=

evel 25.50 dém  Offset 5.50 dB
Att 30 0B AQT

2 ms @ RBW 20 MHz

vel 25.50 dém  Offset 5.50 dB
Att 30 0B AQT

2 ms @ RBW 20 MHz

@152 View
\L"‘\-\.
0.1 i
0.01 0.01
= =N
1E-D: 1E-D: -
S
h; 5\
1€-0 - 1€-0
i ;
{
5 \
i 4
1E-0! T 123 1E-0!
| {
[CF 3.625 GHz Mean Py + 20.00 dB [CF 3.625 GHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean Paak crest | 10% | 10% 0.14% | 0.01% | Mean | Peak | crest | 10%% 106 | 049% | 0.01% |
Trace 1 16.87 dBm 24.30 dBm 7.43 dB 2.72 dB 4.70 dB 5.74 dB 6.49 dB Trace 1 17.22 dBm 25.30 dBm 8.08 dB 3.13d8 5.16 dB 6.52 dB 7.48 dB
= — =
[T TR [TEERNR—]
Spectrum -
Ref Lavel 25.50 dém  Offset 5.50 db
Att 30 0B AQT 2ms @ RBW 20 MHz
@152 View
™~
0.01
T
1ED - -
1€-0
1
1E-O! IL\
|CF 3.625 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | Peak crest | 10% 104 0.1% |  0.019% |
Trace 1 [ 16.78 dem 2560 dBm B8.01 dB 2.30 dB 5.57 a8 7.01 dB 5.03 d8
— =
[T TR
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FG2N2804B

26dB Bandwidth

Mode

LTE Band 48 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

491

5.00

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

10.23

9.93

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.21

14.36

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.70

18.74

LTE Band 48

Spectrum &2 Spectrum -
Ref Level 25.50 dBm  Offset &.60 dB & RBW 100 kHz Ref Level 2550 dom  Offset 5.50 OB & RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max T
Mi[i Mi[i
20 dBm b 20 dém i
ndB
10 de AR R T r 10 e - s CRY = ey .
/ Q factor / \
0 dém T 0 dem f 1
-10d =t -10 df -
¥ & G
20 = 20 -
N4l
30 df . - o 30 d v
| A et Ay b
40 40
50 o 50 di
60 -60
7o d 70 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value ¥-value |__Function_| Function Result | Type | Ref | Trc | X-value | ¥-walue |__Function__| Function Result
ML 1 3.626248 GHz 11.38 dém ndB down 4,905 MHz M1 1 3.624081 GHz 10.15 dBm ndB down 4,995 MHz
T1 1 3.622542 GH2 -14.56 dBm nde 26.00 dB T1 1 3.622522 GH2 -15.76 dBm nd8 26.00 dB
T2 1 3.627448 GHz -14.59 dBm Q factor 739.3 T2 1 3.627517 GHz -15.75 dém Q factor 725.5
(I ve (INNNREND e
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